

National Quality Supervision and Testing Center for Personal Protective Equipment (Beijing) (Testing Laboratory for Labour Protection Products of Beijing Municipal Institute for Labour Protection)

No.55 Taoranting Street, Xicheng District, Beijing, China. Phone: +86 10 63519250 +86 10 63520770 +86 10 83530311 Fax: +86 10 63519250 +86 10 63520770

The Testing Center is accredited for compliance with ISO/IEC 17025.

The results of tests, calibrations and/or measurements included in this document are traceable to Chinese/national standards.

CNAS is a signatory to the ILAC mutual recognition arrangement for the mutual recognition of the equivalence of testing, calibration and inspection reports.

TEST REPORT Particulate respirator-half facepiece EN 149: 2001 +A1: 2009 Respiratory protective devices — Filtering half masks to protect against particles — Requirements, testing, marking

Product:	Particle filtering half mask
Report No:	2020 (F) – 0325
Client:	Dongguan Xinyuan Nonwoven Co., LTD
Model (s):	N9
Date(s) of tests:	2020.07.07-2020.07.16

DESCRIPTION OF SAMPLES

General Information	Classification FFP2 NR	Main Components White folding mask
Manufacturer	Dongguan Xinyuan Nonwoven Co., LTD	
Manufacturer Address	Dajin Industrial Park, Xixi Village, Liaobu To China	own, Dongguan City, Guangdong Province,

Signed:

Issued: 2020.7.16

陈倬为 Chen Zhuowei Authorized Signatory, Lab Director

Page 1 of 5



This report may not be published except in full unless permission for the publication of an approved extract has been obtained in writing.

- 6 家 劳 动 保 护 用 品 属 🚘 🎬 🋍 疑 中 心 (北 京)

Conditions:

The test results presented in this report relate to the samples tested only.

This report may be reproduced and distributed to your clients, provided that it is reproduced and distributed in full.

The authenticity of this test report and its contents can be verified by contacting the laboratory.

This report may not be published except in full unless permission for the publication of an approved extract has been obtained in writing.

Test Results

7.9.1 Total inward leakage

For particle filtering half masks fitted in accordance with the manufacturer's information, at least 46 out of the 50 individual exercise results (i.e. 10 subjects x 5 exercises) for total inward leakage shall be not greater than: 25% for FFP1, 11% for FFP2, 5% for FFP3

and, in addition, at least 8 out of the 10 individual wearer arithmetic means for the total inward leakage shall be not greater than 22% for FFP1, 8% for FFP2, 2% for FFP3

Note1: FFP2 respirator. Test results are shown in Annex A Table 7.9.1-A&B.

End of Test Results

This report may not be published except in full unless permission for the publication of an approved extract has been obtained in writing.

Report No: 2020 (F) – 0325 Annex A: Summarization of Test Data

Test specification: EN 149-2001 Clause 8.5								
Subject	Sample No.	Condition	Walk(%)	Head Side/side(%)	Head up/down(%)	Talk(%)	Walk(%)	Mean(%)
Yi	1	A.R.	6.49	6.20	6.85	7.13	6.61	6.7
Gong	2	A.R.	6.34	5.76	7.46	6.46	6.15	6.4
Yu	3	A.R.	5.26	5.41	5.68	5.31	5.15	5.4
Hu	4	A.R.	5.65	6.87	5.70	5.89	5.90	6.0
Xu	5	A.R.	5.79	6.14	6.57	5.73	5.79	6.0
Deng	6	T.C.	6.58	6.85	7.14	6.96	6.53	6.8
Zhang	7	T.C.	5.94	6.21	6.58	6.31	5.74	6.2
Zhi	8	T.C.	4.47	4.68	4.82	4.62	4.25	4.6
Fang	9	T.C.	4.43	4.74	4.70	4.73	4.24	4.6
Lv	10	T.C.	6.35	6.63	6.89	6.53	6.14	6.5
All <u>50</u> individual exercise results were not greater than <u>11</u> % All <u>10</u> individual wearer arithmetic means were not greater than <u>8</u> %					Pass			

Table 7.9.1-A Inward leakage test data

Table 7.9.1-B Facial dimension

Subject	Face length	Face Width	Face Depth	Mouth Width
Yi	120	130	109	59
Gong	122	140	115	65
Liu	119	160	139	55
Zhi	112	122	119	63
Fang	110	130	118	60
Deng	115	119	110	59
Zhang	112	123	113	55
Xu	103	130	100	50
Hu	118	139	130	63
Yu	115	129	120	50
Chen	116	150	132	56
Lv	110	121	110	53

End of Annex A

This report may not be published except in full unless permission for the publication of an approved extract has been obtained in writing.

ANNEX B PHOTOS OF SAMPLES







End of Annex B

This report may not be published except in full unless permission for the publication of an approved extract has been obtained in writing.

国家劳动保护用品质量监督检验中心(北京)